IVIACHINE}

{SU LEE

ST-260.4
ST-360.4

MODEL

v
O
O
0
"
T
x
&
a)
Z
<
Y
O
O
0
Z
O
T
O
-
x
T
%
Z

SU LEE MACHINE .CO.,LTD.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

IMPORTANT SAFETY INSTRUCTIONS

When using your cutting machine,basic safety precautions should always be followed,including
the following

1. Read all instructions.

Use machine only for its intended use a portable cutting machine

Turn machine to “OFF” before connecting or disconnecing power cord.

Do not install or store this machine in a wet location.

Keep area around machine free from the accumulation of lint.

Always disonnect machine from electrical connector when not in use, before
servicing, and when changing blades

Do not operate machine with a damaged cordor if machine has been dropped .Do not
disassemble; take to qualified serviceman for repairs. Incorrect reassemble can cause
electric shock when the nachine is used.
8. Keep visitors away. Do not leave machine unattended while it is connected.
9. Keep hands away from blade.
10. Be sure machine is properly grounded while in use to protect the operator from
electrical shock.
11. Keep machine clean and blaed sharp for best and safest performance.
12. The knife key and other wrenches must be removed from machine before starting
motor.

13. Keep guards in place and in working order.

o0k wh

~

Save These Instructions

AR
P R R ) o 2 B g

1 BERATE fuf e B o
EH%Z?'HWJH @F'ﬁéf‘ﬁ
3.4 PRIV R eI = 1 F%Jﬁf
5’1}1"”%&#’5%)5@& ¥ E’Vﬁ’\ﬂiﬂﬁ iR
5’%&*#”* [EHET G (LR 235 - RREEA) > = BIEA -
B (0] Pw&% s ‘EITMH%A bt e AL
[:IJ JE[I_Jjj,,Wﬁ%Q J“EQ[\E[I Iﬁ]ﬂj}i W‘_{ I’:‘"T‘ﬁl T J_#FEFIJ??%{ %%FUE}%%{[#JT]}Q
B2 1 g QISEN e
9.(5413?{ H T mEE A -
e YR B .
L1 Ep Ry R TE A A S T Lo st M D
12.Rufga” 1A 3 i —L&:Eﬁ*’%"ﬁéﬁl[ﬂg" EL
139" = st i = I Fi| 4 A I o
] i

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

INSTRUTION MANUAL

1.1 Connect the terminal,grind the knife 2~3times,reser the counter to 0000,counter switch is
turn ON.

1.2 See pictuer 1-1,pall cloth to end rail.

1.3 See pictuer 1-2,Lift rail to press clothe.

1.4 See pictuer 1-3,Push button switch on,and pull cutter cut off cloth in a straight line.

1.5 See pictuer 1-4,Lift end rail then put down.

BRI

11 R e 2-3 #ﬁjﬁgﬁ'“%ﬁﬁﬁé il % ON.

1.2 [ 11 e R = S e .

1.3 {ME 12 7 R EM%”%&%

L4 [ 1-3 ) IR L 0 R

1.5 (R 1-4 Fr #—*ﬁ"f}uﬁ i #[Eiﬁzéﬂ\ B T CEF SN LA IR 20

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

INSRUCTION AND PROCESS OF INSTALLATION

2.1 Align the right foot rest 263946N-R and the left foot rest 263946N-L and secure both on the
cutter.

2.2 Place the right hoist rod 264749N from top to bottom into the pulley groove of the right rest
263946N-R and the left hoist rod 264750N from top to bottom into the pulley groove of the
left rest 263946N-L.

2.3 As shown in Fig.2-2, secureone end of the hoist belt 2662 onto the right rest 263946N-R
and the other end onto the pulley on top to of the left hoist rod 264750N through thepulley
2649 on top of the pulley of pulley set 2650.(Note:the hoist belt must be tightened and the
right hoist rod 264749N and the left hoist rod 264750N shall be kept at the same level)

2.4 Place the track 265359 at equal distance on top of the right rod 264749N and the left hoist
rod 264750N,while securing both using the track cecuring screw 2660.

2.5 Place the left end of the track into the track end lid 2655N and lock it using screw PRM0510.

2.6 Place in the fabric-cutting machine 260138 and drop in some sewing machine oil into the
track.

2.7 Place the right end of the track into the track lid 2655N and the lock it using screw
PRMO0510.

2.8 Hang the lift aid spring 2644-A on the right rest umder the right hoist rod 264749N(as shown
in Fig.2-1)

2.9 Mount the fabric rack 2651 as shown on the cutting bed.

2.10 Plug in the power cord 523C1 to finish the process.

VEEF

2.1 }lﬁ’ﬂﬁ’fﬂ%l"“ 263946N-R === I 45 263946-L 57, B [l o {2,

2.2 T BERE 264749N [l g i,ﬁﬁﬂjﬁ“' 263946N-R V'], %7 Bﬁ‘?}ﬁ{’ 264750N fli ™
AT 263946N-L U

2.3 Y 2-2 7 R [ 7 2662 f‘@fw#f[w%é“ 263946N-R,}~ T ] A 264749N
ﬁf; iR 2649 ZET Y | [FEARAT 264750N T Vi £ A SEIT RS 2650 1R b
b B R
(2 HoA R e P B, 2 iy f (AR 264749N =2 = | [ A 264750N [ "Téq@)

2.4 f 265359 ETHEINHT A FEARAL 264740N M % o AR 264750N _F-1, I ept il R
2660 [l .

2.5 R ﬁ'fﬁ * EGRTE, 2655N, 7 PRMO510 #: F

2.6 W I B 260138, AU z;] P pEESE

2.7 ?Lmﬁ BRfEl Uit 2655N, 7|kl PRM0510 Zile

2.8 iu A_FJ/?E%[ S IIE 2644-A KT T | [ARAT 264749N U T (Y 2-1 F).

2.9 }g Hjﬁv ' 2651 ]ﬂ%ﬁ'ﬁ”r'f;,i:#%&%

2.10 375 FRRTRHEpEA= 523CL A"

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

-Bl-2

Z
N
lip]
\D

/)

264749N

63946N-R

» SM0510

AR
AN
A

63946N-L

&,
/

o

NN
I
Yz
NI
Yiza
Ve
Vi
Vi
YV iiiia
Ve
Y
Y
Y/
Y
Y
Yia
Ve
Ve
// Yz
SN

264750
263946N-L:

64750N

MODEL:ER-109

JRRAT 2%
(CHOICE EQUIPMENT) G 1)

CLOTH PRESS

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

CHECKING (Release connecting plugs)

3.1 Every 24 hours, Clean the Rail bar.
3.2 Every 200 hours, Give oil to roller 2611-BN
3.3 Adjustment of Re-sharpener:
While the grinding wheel wears ,loosen stop nut of collar holder and rectify the re-sharpener
position so as to the grinding wheel keeps proper contact with the knife edge.
3.4 Replacement of Grinding wheel,See Grinding wheel Replacement Guide.
3.5 Replacement of knife:
1. Remove the knife guard 2633 and knife cover 2633C.
2. Lock the knife to the Standard 2609,insetting 2.5mm spanner 2666 to hole in the knife.
The corresponding hole for locking knife is also provided in the standard ,Remove knife
lock hut 2630N
by turning it left Use the wrench 2666 attached.
3. Remove knife.
4. Be sure the front face of the knife when re-setting the knife “SU LEE ST-260"markde face
is the front face.
5. Adjust the position of re-sharpener 2626 after each replacement of knife.
3.6 Replacement of Carbon Brush
1. Too much weaving of carbon brush will cause motor troubles. Carbon brush must be
replaced when it wears to 5-6mm.
2. Carbon brush cap S105 is replaced by turning it left by attached wrench.
3. Always replace right and lift carbon brushes simultaneously.
4. Be sure to hold metallic part of the brush , keep fingers away from carbon.

@§$ﬁ%tﬁﬂﬁ%@ﬁﬁ)

3.1 DRI 24 of [ R LY AR A
3.2 Eji"] 200 '] f SEHN 611- BN 51 DR
3.3 @J?’g;gé%f?&

i A B ST R F T L U OB T B
ij’EE;JwKE?‘ AIpe.

3.4 VAR B T

3.5 ’JHFIJEIE\

1 HIJ%H 2633 17 IH FEE 2633C TV,
2. IEU“ | FRET 2667 47 17 Uil O S R 2609 T g, BRI A
= 2666 }ﬁf:é' * gl 2630N pw &) [ TR
3.9y7+ ’/J)—f
457 I Eaﬁb 7 B[] E“SU LEE  ST-260" mw S AE R L S R E
5.5 hE’I}J;i i, I}H’?”V{ 2626 FiFrAe = Sl H
3.6 ﬂ AR
1. @ﬁjﬂ%ﬁ\ @, —;rgﬁ%L HTRREAEIZ R G ) 5~6MM i R4
UCEUR BRI, S105 R LI T DR IR  RER I A
3 lﬂﬁ RO ] = oI R 45
A e T g e

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

B

_—
=

36013824%, 26013824,

SPECIFICATIONS:

Knife Size :108mm(4 Yinches)
Knife Shape :Round

Cutting Capacity ~ :10mm

Voltage :Single Phase 100V~120V DOUBLE
or 220V~240V INSULATE

Cycle :50~60Hz

Power 130W

Pk :

TV IRE :108mm(4 Y, HEIN})

Egﬁﬁé% 5 7]

R ETHE :10mm -

AN L EAH 100V~120V SR
oy, 220V~240V

MR :50~60Hz

i tH T 2 :130W

A pE A DR SR RS AN AT IR AN L HEA
.

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

SWM 618

SWMS

~ 26
\ /
~_— /\{DR ST-260 631
2619
A% . 633
(6N
RM0306

~
~
- /Qasouo:lggu

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

\
_Bl- 65359-7/
65SN-B1-2 o &
\ 9/{
\

oQmm( S - — -

80

/26477BR

@{NTMS

WM6

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

FOR ST-260C & ST-360C & ST-288C MODEL:ER-109

264749NR

| | 2647-BR
\

-3

~

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

PART NO.

260110-110
260110-220
260138-110
260138-220
2601-110
2601-220
2602-110
2602-220
2606

2607

2608

2609

2611N
2611-BN
2611-C

2613
261416
2614
2614-3
2615
2616
2617
2617-3
2618
261922N
2619N
2620
262327
2623
2624

2625

2626

2627
2630N
2631

2633
2633C
2634
2635-110
2635-220
2636

2638
263946N-L
263946N-R
2639N

2640
2641
2644-A
2645
2646
264749N
264750N
2647-A
2647-BL
2647-BR
2648N
2649
2650
2651
2652-7'

-8'
-9
-10'
2652-C
265359-7'
.8

Downloaded from www.Manualslib.com manuals search engine

PART NAME

110V Motor

220V Motor

110V Cutter Head
220V Cutter Head
110V Stator

220V Stator

110V Armature
220V Armature

O Ring

Motor Cover
Screw For Stator
Motor Plate
Standard

Roller

Roller Shaft

Screw For Pressure Spring
4th Lower Blade

4th Lower Blade Arm

3rd Lower Blade

Lower Blade

Screw for Lower Blade
Screw for 4th Lower Blade
Screw for 3rd Lower Blade
Balance Iron

Drive Handle Set

Handle Cover

Switch

Sharpener

Grinder Collar

Spring for Collar

Collar Holder
Emery Wheel
Grinder Arm

Lock Nut for Knife
Round Knife
Knife Guard

Knife Cover
Terminal Box
110V Counter
220V Counter
Counter Switch
Cover for Terminal Box
Left Clamp Set
Right Clamp Set
A Clamp

Lift Belt Catch

Bar lifter Roller
Spring for Lift

Big Screw

Washer for Big Screw
Right Bar Lifter

Left Bar Lifter

Bar Lifter Plate

Left Bar

Right Bar

Roller for Lift Belt
Roller Shaft

Roller Set

Sustaining Frame Unit
7feet Sustaining Bar

8feet Sustaining Bar
9feet Sustaining Bar
10feet Sustaining Bar
Sustaining Bar Ring
Tfeet Rail Set

8feet Rail Set

FHEE

110VIHiEsl
220V 54
110V Y)JJ 4%
220V V) J] 1%
110V E ¥
220V SET
110V i1
220V 41
(oFik:=

R
ST 5 R A5
R
LR I

Wi

T

JEE T [ 52 e
AR TIAL

AR )%

3R 14

JEJIF

JEE T i 2 M8 4
AR T4 52 1 44
S TIAH I 52 1844
PR

BrE TR
BT
TR

B ITAHL
A

B O

[L¥EES =R
b4
=yapept!
EEpAL |
EJI R
A

TIitE
[

110V FHs
220V FHEE
Ft R B
[

B AR A
A AR A
ARz

THEE 52 Jr
[

FETH B 2%
TR AR
i HE ]
BATE AR A
Bl TR
TH AT

JETV B

FTL B

B Aty i
T
L

AT AL
TR AT

BRI AT
LRz
1O A AR
TIRWLEAH
SIRWLE 41

PART NO.

265359-9'
-10°

2655N
2655N-B1-2
2655N-B2-2
2657-7

-8

-9’

-10'
2658-7"

-8

-9

-10'
2660
2662-8'

-10'
2666
2667
S104
S105
S105-A
S169
S178
2032
2032-B
2032-C
2033-B
2033-C
2034-7

-8

-9’
-10'
2035
508C1-101
-102
523C1-101
-102
HMO0825
NTM508
NTM610
NTM8
PM0416
PRMO0306
PRMO0510

PWM5
PWM6
PWM8
RMO0408
RMO0508
RMO0535
RMO0615
RMO0630
SM0520
SM0620
SMO0630
2661-7
.8
.9
-10'
360138-110

360138-220
3601N
3601N-SP
3601N-C1
3601N-AD

PART NAME

9feet Rail Set

10feet Rail Set

Rail Guard

Long Spring

Short Spring

7feet Rail Steel Belt
8feet Rail Steel Belt
9feet Rail Steel Belt
10feet Rail Steel Belt
7feet Rail Rubber belt
8feet Rail Rubber belt
9feet Rail Rubber belt
10feet Rail Rubber belt
Screw for Rail

8feet Lifter Belt

10feet Lifter Belt
Wrench

2.5mm Spanner

Carbon Brush

Cap for Carbon Brush
Seat for Carbon Brush
Oilier

Pressure Spring for Lower Blade
Rocker

Screw for Rocker

Screw Cap

Rocker stop screw
Rocker stop screw cover
7feet Rocker Bar

8feet Rocker Bar

9feet Rocker Bar

10feet Rocker Bar

Cloth Fixture

220V Socket

110V Socket

220V Cable Set

110V Cable Set

Screw M8x25 Nut Cap

NUT M5-0.8 Hex

NUT M6-1.0 Hex

NUT M8-1.25 Hex

Screw M4x16

Screw M3x6 Plate Round Cap
Screw M5x10 Plate Round Cap

Washer 5.3x10

Washer 6.4x11.5

Washer 8.4x15.5

Screw M4x8 Round Cap
Screw M5x8 Round Cap
Screw M5x35 Round Cap
Screw M6x15 Round Cap
Screw M6x30 Round Cap
Screw M5x20 Flat Cap
Screw M6x20 Flat Cap
Screw M6x30 Flat Cap
7feet Cloth Hold Bar
8feet Cloth Hold Bar
9feet Cloth Hold Bar
10feet Cloth Hold Bar
110V Long handle Cutter Head

220V Long handle Cutter Head
Long Handle

Spring

Rear Arm

Front Arm

T2

MR LIE 41
10MRHLE A
s
i

i [ i
TR LI S
SR L i $h 74
NIRRT
10MRHILIE S5
N R YS
BIRHLIE 1%
CUNBEY IS
LOMR HifL 125 i
LT ] A
ST R4

10MR T} B 25
ST

2.5mm WRAIRT
ik il

bl 2

Tkl e

s

JE )i

R

IS E

PR [ 2 R 44
PR R IR
TR
BURFHAT R

IR FE A

1O ATAR
220V HL AR AL
110V B A A e 4
220V ¥ AR AR
110V H AH R EHAL
M8x 257 ffi I 44
M55 ff1 15
M67S ff1 15
M8 ff IR 1)

M4x 1617 2R 44
M3x6 Jif [ FHUR 45
M5x10 Jif [F SH IR 45

M5 T3 ]
M6-1- 3 =]
M8>3k ]
M4x 8B FHIE 45
M5 x8|E]FHIZ 45
M5x 35 [H] FHIZ 5
M6x15|H[FH I
M6x 305 FHIZ 45
M5x 2071 BHIE 45
M6x 2071 BHIZR #5
M6x 307 FHIZE 44
TR A L 41
YN T REEN
ORUR A3 i i 41
LOWRUBR A L3 41
110VEHY) J] F 4%

220V-EATY) J] 6
KT

s e
RAg B R

At i


http://www.manualslib.com/

/ \ ®
{SU | EE MACH INE }

LT\

R AV BEAK T SEA MR8
SU LEE MACHINE IND.CO.,LTD.

#pt:  EEBEEILTHIEREREERR 190 5%
NO.190,HWANG GANG RD.,BEITOU,TAIBEI, TAIWAN.
TEL: (886 2)28914693 28927700
FAX: (886 2)28940855
E-mail: sulee1@ms11.hinet.net

Http:  www.sule.com.tw

Downloaded from www.Manualslib.com manuals search engine


http://www.manualslib.com/

